
 

Evaluation and management of Arsenic 

contamination in agricultural soil and water - 

AgriAs 

 
 

Market study of low-cost arsenic removal techniques 
 

 

Title of the project: Evaluation and management of Arsenic contamination in 
agricultural soil and water - AgriAs 

Funding Scheme: Water JPI Joint Call, ERA-NET Cofund WaterWorks2015  

Start date: 01.04.2017 

Duration:    24 months 

Document title: Market study of low-cost arsenic removal techniques 

Workpackage: WP1, Task 1.4 

Lead partner: GTK, Finland 

Author(s): Khawer Shafqat, Piia Juholin and Riitta L. Keiski 

                                                           Environmental and Chemical Engineering unit (ECE) 
[...]

for the removal of As(V) in 50 mg/L concentration during the time of 8 hours. While Rahman 

et al. (2004) have reported a significant removal of both As(III) and As(V) at low 

concentrations by using Maple wood ash without any chemical treatment. 

The sludge based adsorbents have been used for the removal of heavy metals, dyes, phenols 

and phenolic compounds, phosphate anions and other miscellaneous compounds (Devi & 

Saroha 2017). In the same manner, Fe(III)/Cr(III) hydroxide waste and chrome sludge have 

potential to be utilized as adsorbents for the As(V) removal. Wastewater containing 

chromium(VI) can be treated with electrolytically generated Fe(II) under acidic conditions. 

The resulting sludge containing Fe(III)/Cr(III) ions has shown adsorption properties for the 

removal of As(V) from the water. Moreover, chrome sludge, a waste material produced 

during an electroplating process was also tested and the results obtained showed 21 mg/g as 

the sorption capacity. (Mohan & Pittman Jr. 2007) 

 

2.2.4 Activated carbon based sorbents 

The use of carbon for water purification extends far back to 400 B.C. when ancient Hindus 

and Phoenicians had started using charcoal because of its antiseptic properties (The history of 

activated carbon, 2014). Modern activated carbon was industrially produced for use in the 

sugar industry during the 19th century and the first reported application for water treatment 

was documented in the United States during 1930. Activated carbon can be obtained from a 

variety of carbon-containing materials, but the most common sources of activated carbon are 

wood, coal, lignite, coconut shell and peat. (Mohan & Pittman Jr. 2007) A large number of 

processes for making activated carbon have been developed over the past century. However, 

generally, the synthesis process consists of pyrolysis of the starting material, followed by a 

stage of controlled oxidation or vice versa (Al-Swaidan & Ahmad 2011). During the pyrolysis 

step, carbon containing substrate is heated in the absence of air below 600 °C and the 

activation stage involves treatment with oxidizing agents (steam, carbon dioxide, or oxygen) 



                                                                                                                                      

 11 

or with chemical activators (ZnCl2, H2PO4, H2SO4, KOH, K2S, KCNS, etc.) (Mohan and 

Pittman Jr. 2007). 

Activated carbons, despite their wide application for water purification, are highly dependent 

on the pH and at high pH levels, the adsorption capacity decreases significantly (Muñiz et al. 

2009). Deng et al. (2005) carried out a comparative study of eight different AC-based 

household filtration systems and observed the highest removal efficiency with modified-

activated carbon materials. Such modification of activated carbon materials was also 

recommended by Daus et al. (2004), who observed the arsenic removal efficiency of the 

studied materials to be in the following order: zirconium-loaded activated carbon>iron 

hydroxide granulates>zero-valent iron>activated carbon. However, other than surface 

properties of activated carbon, adsorption capacity also depends on chemical properties of the 

adsorbate, temperature, ionic strength and pH of the solution (Mohan & Pittman Jr. 2007). 

 
2.3 Coagulation-Flocculation 

Coagulation-flocculation with metal salts and lime followed by filtration is one of the most 

commonly used methods for arsenic removal from water (Singh et al. 2015). The most 

commonly used coagulants such as aluminum salts and ferric salts cause destabilization of 

surface charges on the colloidal and suspended matter, which results in flocs formation, 

arsenic adsorbs to floc particles which can be removed by filtration (CWQCD 2012). The 

efficiency of the process is affected by the coagulant-type, pH level and presence of 

competing anions in water. Multiple steps involved in this method of arsenic treatment make 

it a complex system, however, this is the most common method adopted by municipal 

wastewater treatment units in USA (Ravenscroft et al. 2009). In general 

coagulation/flocculation system in arsenic removal is well suited at large scale water 

treatment plants such as municipal water treatment facilities where the inflow of water is in 

the range of 2 million gallons per day (CWQCD 2012). However, The Bucket Treatment Unit 

(BTU), developed by DANIDA (Ministry of Foreign Affair of Denmark) project in 

Bangladesh is based on the coagulation/flocculation process. It uses two buckets, each 20 L, 

placed one above the other. Chemicals are mixed manually in upper bucket and water is 

allowed to flow downward and pass through the sand filter installed in the lower bucket (Ali 

et al. 2001). 

Lime precipitation is typically used as a pre-treatment, as it can reduce arsenic concentration 

from high levels (e.g., hundreds of mg/L) to medium levels (e.g., 1 to 5 mg/L). It has been 

observed that arsenic removal by lime is usually between 40-70%. However, an additional 

process would be required in order to achieve arsenic concentration down to drinking water 

standards. (Reinsel 2015) 

Among the chemical coagulation, Fe based coagulants such as ferric chloride or ferric sulfate 

are more effective for water treatment than Al-based coagulants (Mondal et al. 2013). This 

must be taken into consideration since many aquifers where arsenic contamination is present 

also contain phosphates or silicates, which reduces the efficiency of arsenic removal. 

However, the major limitation of the coagulation/flocculation process is the production of a 

large amount of arsenic-containing sludge. The management of the produced secondary 

pollution is important and adds cost to the overall process. 



                                                                                                                                      

 12 

 

2.3.1 Electrocoagulation 

Electrocoagulation is an alternative process to coagulation/flocculation. In this process, 

instead of adding chemical reagent, metallic cations are directly generated in the effluent by 

electrolytic oxidation of an appropriate anode material (Wan et al. 2011). The generated 

metallic cations work as coagulants and the amount of generation of metallic ions is based on 

the applied current density. Typically, with iron electrodes, Fe(II) released can subsequently 

be oxidized in solution to produce Fe(III) hydroxide or oxyhydroxide, which make bonds with 

pollutants such as arsenic and form flocs. The metallic flocs enlarge the size from micro flocs 

to macro flocs attaining the self-settling size. 

Based on that process, arsenic remediation method called ElectroChemical Arsenic 

Remediation (ECAR) has been developed at Lawrence Berkley National Labs. This method 

uses a small amount of electricity to create rust in the contaminated water. The rust binds to 

arsenic, which can then be removed from water through settling and/or filtration (ECAR 

2016). By using solar energy for electricity, the operating cost can be very low compared to 

many other technologies. The amount of sludge produced is minimum and it was found to 

lower the initial As concentration from as high as 3000 µg/L to below the WHO-MCL of 10 

µg/L (Singh et al. 2015). 

 

2.4 Ion exchange 

Ion exchange is a physicochemical process and the working principle is based on the 

exchange of ions between solid phase resin and the feed water (Lee et al. 2017). Ion exchange 

resins can be anion exchangers or cation exchangers, generally, strong-base resins are selected 

for the removal of arsenate or arsenite with chloride ions (Ravenscroft et al. 2009). Due to 

stronger affinity of charged ions for the resin, oxidation of As(III) to As(V) is required as a 

pre-treatment step. However, oxidizing agents can degrade the performance of resins, 

therefore an excessive oxidant is necessary to be removed prior to the ion exchange process 

(CWQCD 2012). According to consecutive studies (EPA 2000; EPA 2002, EPA 2003) 

conducted by EPA, four full-scale ion exchange treatment plants and 2 pilot treatment plants 

demonstrated the performance by removing up to 95 percent of incoming arsenic (22-55 

µg/L) in the feed water. 

The presence of other competing ions such as sulfates can impact the performance of the ion 

exchange process, it is not economical to use the ion exchange process for arsenic removal 

when sulfates exceed 150 ppm and TDS exceeds 500 ppm in the feed water (Ravenscroft et 

al. 2009). Moreover, when ion exchange resin is saturated with arsenic, it must be regenerated 

with a strong solution of HCl or NaCl or the exhausted resin has to be replaced. In both cases, 

the produced waste stream requires proper waste management. 

 

2.5 Membrane Techniques 

In view of drinking water treatment, membrane filtration relies on the synthetic membrane 

containing billions of pores acting as selective barriers, which allow some constituents of 



                                                                                                                                      

 13 

water to pass through while others are rejected (Johnston et al. 2001). Generally, there are two 

categories of pressure-driven membrane filtrations: low-pressure membrane processes such as 

microfiltration (MF) and ultrafiltration (UF); high-pressure membrane processes such as 

nanofiltration (NF) and reverse osmosis (RO). Using microfiltration (MF) and ultrafiltration 

(UF) alone is not an effective technique for the removal of arsenic from water due to their 

large pore size (Nicomel 2015). Therefore, the particle size of arsenic-bearing species must be 

increased by using a coagulation-flocculation process prior to the filtration. On the other 

hand, nanofiltration (NF) and reverse osmosis (RO) techniques are suitable for the removal of 

dissolved arsenic in water given that the feed is free from suspended solids. Hence, a low 

amount of water rejection may be an issue in water-scarce regions (Johnston et al. 2001). 

 
Figure 5. Laboratory scale membrane filtration equipment (ECE, University of Oulu). 

 

2.5.1 Arsenic removal by using low-pressure driven membrane processes 

Low-pressure membranes such as MF and UF, normally require low pressure from 0.35 to 6.8 

bar and primarily remove contaminants through physical sieving (Shih 2005). Microfiltration 

(MF) membranes are only able to remove colloidal and suspended particles in the range of 

0.1-10 µm.  The size of the dissolved As are small enough to pass through the pores of an MF 

membrane. Thus, the efficiency of As removal is highly dependent on the size distribution of 

As bearing particles. Therefore, the As removal by an MF membrane can only be achieved by 

increasing particle size of As bearing species prior to MF (Singh et al. 2015). For example, 

coagulation and flocculation processes can be effective to increase the particle size of As 

bearing species in water. Microfiltration (MF) membranes with pore size of 0.22 and 1.22 µm 

combined with either ferric chloride or ferric sulfate and cationic polymeric flocculants were 

used to investigate the arsenic removal efficiency (Shih 2005). The results showed that the 

arsenic removal efficiency by using combined flocculation and MF technique is higher than 

using MF only. However, the effectiveness of As adsorption onto Fe(III) complex is an 

important factor, which can be affected by pH of the solution and the state of arsenic species. 



                                                                                                                                      

 14 

Therefore, oxidation of As(III) to As(V) is recommended prior to the coagulation-

microfiltration process. 

Ultrafiltration (UF) is another low-pressure driven membrane process. UF membranes have 

pore sizes in the range from 0.01 µm to 0.1 µm and are capable of retaining species in the 

molecular weight ranging from 1000 to 100,000 Da (Madsen 2014). Similar to MF, the pores 

of the UF membrane are not small enough to reject the dissolved arsenic in contaminated 

water. Thus, UF with surface modification may have higher arsenic removal efficiency 

compared to the UF with only pore size dependent sieving. Arsenic removal by negatively 

charged composite sulfonated polysulphone UF membrane was investigated and results 

indicated the influence of co-occurring ions and natural organic matter (Uddin et al. 2007a). 

The mechanism of As removal was mainly due to the electrostatic interaction but in the 

presence of divalent cations such as Ca2+ and Mg2+, the As(V) rejection reduced to almost 

zero. The presence of natural organic matter (NOM) improved As(V) rejection in the presence 

of divalent cations. In another study by Iqbal et al. (2007), the effect of co-occurring inorganic 

solutes (such as carbonates, phosphates, and sulfates) on the removal of As(V) was 

investigated by using a flat sheet hydrophilic polyethersulfone (PES) ultrafiltration 

membrane. The results indicated the effectiveness of adding the surfactant micelles but, at the 

same time, co-occurring inorganic solutes reduced the arsenic removal significantly. 

 

2.5.2 Arsenic removal by using high-pressure driven membrane processes 

High pressure driven membranes such as reverse osmosis (RO) and nanofiltration (NF) 

normally require high pressure from 3.5 bar to 68 bar. Reverse osmosis (RO) is a well-

established technology and identified as the best available technology for the small water 

treatment systems to remove arsenic from water (Singh et al. 2015). Due to extremely small 

pores of the membrane (<0.001 µm), a very high rejection of low-molecular-mass compounds 

and ions can be achieved. The Environmental Verification Programme operated by USEPA 

used the (TFC-ULP) RO membrane from Koch Membrane Systems to test the removal of 

arsenic from drinking water. During the 34 day trials, the results showed 99% removal of As 

from feed water containing 60 µg/L of arsenic. However, pH of the solution and dissolved 

organic carbon had a significant effect on the removal efficiency and the removal of As(V) 

was higher than As(III) (Shih 2005). Nevertheless, a high osmotic pressure is required and the 

water flux through RO membrane is very low. Considering the developing countries, 

traditional RO technology seems difficult to apply due to its high-energy consumption and 

high maintenance cost. 

On the contrary, nanofiltration (NF) membranes provide higher water fluxes at relatively 

lower trans-membrane pressures. This is probably because they are asymmetric and 

negatively charged at neutral and alkaline pH. Therefore, in addition to the difference in 

diffusion rates, the separation is supplement by repulsion mechanism between anions in 

solution and surface groups. As a result, high ion rejections similar to those in RO can be 

achieved but at a higher water flux through the membrane (Uddin et al. 2007a). However, NF 

is effective for the removal of multivalent ions but fails to be effective in the removal of 

monovalent and neutral molecules (Uddin et al. 2007b). Because arsenic can exist in water in 

both neutral and monovalent or divalent forms, it might be required to regulate the water 

chemistry in order to achieve efficient removal of arsenic by NF membranes. In addition, a 

study conducted by Wang et al. (2009) suggested that co-existing ions of Cl-, Na+, SO4
2- and 



                                                                                                                                      

 15 

Ca2+ in the feed groundwater had a negative impact on the As(V) removal efficiency. Arsenic 

removal by a NF membrane in the form of As(III) is lower than As(V), therefore groundwater 

containing As(III) must undergo a pre-oxidation step prior to the NF process. 